
._ . . 

War. Sci'. Tech. Vol. 25, No. I. pp. 223-235. 1992. 
Rioted in Great Britain. Au rights reserved. 

0273-1223EJ2 $15QO 
Copyright O 1992 IAWPRC 

ANAEROBIC TREATMENT OF A 
PETROCHEMICAL WASTEWATER FROM 
A TEREPHTHALIC ACID PLANT 

H. Macarie", A. Noyola** and J. P. Guyot*** 
*Universidad Autonoma Metropolitana, Departamento de Biotecnologia, 
A. P. 55-535, Iztapalapa, 09340 Mkxico D.F,, Mkxico. Present address: Laboratoire 
de microbiologie ORSTOM, Universitk de Provence, 3 Place Victor Hugo, 
13331 Marseille, Cedex 3, France 
**Corresponding author: Instituto de Ingenieria UNAM, A. P. 70-472, Coyoacan, 
04510 Mtkico D.F., Mdxico 
***Mission ORSTOM, Homero 1804-1002, los Morales 11510, Mhico D. F., Mkxico 
[...]
g) was much higher than that of the UASB (Table 6). Fixed film reactor VSS content was estimated by 
subtracting its drained volume (2.5 1) from its void volume (4.75 1) and applying a film density of 0.1 16 kg 
VSS/m2 for a 2.6 mm biofilm thickness (Van den Berg and Lentz, 1980). Thus, when similar loading rates 
(kg COD/m3.d) were applied to each digester, the organic specific loads (kg COD/kg VSS-d) were lower in the 
case of the fixed film reactor (Table 3). However, even when the same organic specific load was applied, the 
tubular reactor had a better behaviour. For instance, at 0.09 kg CODkg VSS.4 its COD removal efficiency 
was 74.5% (day 145-164) while at 0.1 kg COD& VSS.d (day 30-108), the COD removal efficiency of 
UASB T was only 33.8% (Table 3). This indicates that mass transfer phenomena might have been of 
importance. In the downflow fixed film digester, the tubular packing favors an homogeneous distribution of 
wastewater and practically al l  the biofiim surface is in contact with the substrate. Moreover, the biogas bubbles 
on their way up along the tubes create perturbations which may increase the liquid-solid transfer. On the 
contrary, the biogas production of UASB reactors was not suscient to create by itself an adequate biomass- 
substrate contact in the sludge and so, only a fraction of the bed was really active and could contribute to COD 
removal. 

Biomass distribution and resistance to toxic compounds. As discussed previously, residual terephthalic acid is 
still present after primary settling in the form of near colloidal VSS. In order to assess its biodegradability, an 
anaerobic test was run in serum bottles during 70 days. The inoculum used for the test was sludge T, diluted to 
20 % (v/v) with a mineral medium (Balch er al., 1979). The experiment showed that settled wastewater (0.56 g 
COD/g VSS) as well as terephthalic acid (0.183 glg VSS), inhibited biogas production with respect to a control 
containing the same amount of sludge but without substrate (Fig. 3). 

O 20 40 60 80 
Days 

Fig. 3. Cumulative methane production of batch cultures in serum bottles containing 
sludge (0.6 g VSS) (controt A ), sludge and settled wastewater 

(0.56 g COD/g VSS) (O), sludge and terephthalic acid (0.183 g/g VSS) (n. 
In the fiied film reactor design, the biomass is distributed all aldng the column, whereas for the UASB, the 
biomass is located at the bottom. The presence of toxic compounds in the wastewater under the form of 
suspended solids would affect more the UASB reactors because the TSS could accumulate into the sludge bed 
and inhibit it, while the upper part of the tubular reactor biofilm would be untouched and active. In addition, 
the downflow operation of the fixed film digester would allow a continuous wash out of the settled TSS. On 
this subject, it has been shown in batch conditions that dimethyl terephthalate plant wastewater is toxic for 
methanogenic bacteria even at a moderate concentration. Only 10% waste or less could be tolerated for growth 



i 

Anaerobic petrochemical wastewater treatment 23 1 

and methane production (DiTommaso and Elkan, 1973). In the Grontmij report (1980), this inhibition was 
explained by the presence of formaldehyde in the effluent. 
Scanning electron microscopic observations of sludge sampled on day 169 from UASB T and U showed 
precipitates .entrqpped in the granules (Fig. 4)which supports the hypothesisof a possible UASB inhibition by 
settled VSS. From the TSS and VSS removal efficiencies of UASB reactors (Table 3), it can be estimated that 
30 g TSS and 7 g VSS were eliminated by UASB U and that 20 g TSS and 7 g VSS were eliminated by UASB 
T during the entire operation period. Part of these TSS and VSS could have been removed by simple physical 
means, the upflow velocities in the UASB reactors being very small (0.25-0.9 cm/h). The methane yields of 
the 2 last steady states were well under the theoretical value (0.35 m3 CH&g COD) (Table 3), indicating that 
not all the COD removed was actually biodegraded. 

Fig. 4. Scanning electron micrographs of UASB reactor g r a d &  sludge. (a) Entire granule from UASB T. (b) 
Same for UASB U. (c) Detail showing precipitates entrapped in a granule from UASB T. (d) Same for 

UASB U. 

1 

Moreover, it must be considered that resistance to aromatic toxicity may be greater when bacteria are fixed on a 
support. Dwyer et al. (1986) showed that a consortium composed of a phenol oxidizing bacteria, a 
Mefhnofhrir-like bacteria and an H2-utilizing methanogen could tolerate higher concentrations of phenol when 
immobilized in agar than in the form of suspended cells. 

Process Intemation for PTA Wastewater Treatment. 

Anaerobic treatment of industrial wastewater is a very effective pretreatment process but, in order to comply 
with discharge standards, a secondary wastewater treatment is usually needed. 



232 H. MACARIE et aL 

In previous work (Noyola et al., 1990) a system consisting of primary settling, anaerobic fixed film reactor 
and aerobic treatment was proposed for PTA wastewater treatment. This approach was also taken by a research 
team in China, from laboratory work to a real scale plant, which is now under start-up (Yang, 1991); the plant 
will treat 8400 m3/d discharged by a PTA factory. The treatment system, primary settling, hybrid anaerobic 
reactor and fixed media activated sludge achieves 95% COD removal with a e of 40 hours. The anaerobic 
reactor reaches 70% COD removal, 0.4-0.6 m3 biogaskg COD removed with an organic load of 8 kg 
COD/m3.d and 37°C (Yang, 1991). 

The higher performance obtained in that work supports our observation that a higher organic load could have 
been treated by the downflow fixed fim reactor (Fig. 2). Nevertheless, our results clearly showed that the 
UASB reactor was inhibited, which was not the case in the Chinese work. In fact, that study compared UASB, 
anaerobic filter and hybrid reactors, and the conclusion was that all performed in a similar manner (Yang, 
1991). At the moment, we do not know the details of that research work, and an explanation of the differences 
encountered cannot be proposed. However, the sludge blanket of the hybrid reactor may eventually be 
inhibited by the toxic VSS that are not retained in the primary settler. The process proposed by the Chinese 
group has been recently protected by a patent (Yang, 1990). 

Apparently, Ely and Olsen (1989) investigated a different approach for Amoco Corporation. Like in our 
study, they used an anaerobic downflow filter followed by an optional aerobic treatment, but instead of a 
primary decantation to avoid the precipitation of fast settling, poorly soluble aromatic acids in the filter, they 
increased the solubility of these aromatics by the addition of NaOH to the reactor influent. Caustic soda raises 
the wastewater pH, moving the acid-base equilibrium of the aromatics towards the more soluble deprotonated 
forms. The solubility of terephthalic acid in water is 19 mgfl at 25 OC against 140 fl at 25 "C for its disodium 
salt. 

In the integrated process suggested in the present paper, some points should also be considered: 

PisDosal of Drimarv sett led solids, The solids are mainly organic (92% W/W) and an analysis performed by a 
private laboratory showed that at least 40% was terephthalic acid. It is not the purpose of this work to discuss 
the disposal of that solid waste, but their characteristics may suggest that either PTA should be recovered or 
disposed of directly in an indusmal landfill, due to the expected low biodegradability. Nevertheless, PTA 
precipitation under acidic pH seems to be used in Asia for its recovery from PTA production wastewater or 
polyester fiber wastewaters (Motojima et al., 1986; Tan et al., 1986; Yang et al.. 1989). 

Consumption of chemicals for settled wastewater neut ralization, The study was realized in controlled 
conditions of wastewater pH and alkalinity, but the quantity of NaHCO3 needed was high, 3.15 g/l, which is 
not economically feasible at real scale. The capacity of anaerobic sludges to generate their own alkalinity and to 
adapt to treat unneutralized or partially neutralized acidic effluents is a vel1 known phenomena (Brune et ál., 
1982; Nel and Britz, 1986; Moreno et al. 1990). In our case, at the beginning of the study, an attempt to start- 
up the UASB reactors with unneutralized settled wastewater failed due to sludge acidification. Moreover, as 
indicated by Figure 5, when fed with neutralized influent, the fixed film reactor which presented the best 
behaviour, produced little alkalinity, 1174 mg CaC03A during the fist steady state (day 73-87), and 1136"mg 
CaC03A during the second (day 145-164). 

, 

I alkalinityin 
W i i t y o u t  

4200 8 3700 

6 3200 

2700 

*E 2200 
,x *g 1700 

4 
3 1200 

700 
O 20 40 60 80 100 lu) 140 160 180 200 

Operating days 

Fig.5 Evolution of influent and effluent alkalinity during the operation of the fied film reactor. 

l 



Anaerobic perrochemid wastewater treatment 233 

The use of other neutralization agents, Cao, NaOH, Na2C03, may lower the cost of neutralization. Other 
technical alternatives to reduce the requirement for neutralization chemicals consist of applying high effluent 
recycle to the reactor in order to take advantage of the effluent buffer capacity (Witt et al., 1980; Ferguson et 
al., 1984). Moreover, gas stripping to reduce CO2 in the recycle stream can also decrease base addition and 
recycle ratios (Ferguson et al., 1984). All these altematives would have to be studied at laboratory scale to 
determine if neutralization of PTA wastewater for anaerobic treatment can be realized at an economical leveL 
Effluent recycle and CO2 stripping were also retained in Amoco patent (Ely and Olsen. 1989) to decrease 
caustic soda requirements for aromatic acids dissolution. In contrast, primary settling, which eliminates 
insoluble aromatics, reduces chemicals consumption for reactor influent neutralization and should be more 
economical on this point. 

CONCLUSION i 

A lab scale arrangement consisting of a static primary sedimentation of PTA raw wastewater, followed by an 
anaerobic treatment of the settled wastewater with a downflow fixed film reactor gave an overall reduction of 
84% in COD and 80% in TSS for an hydraulic retention time of 3.4 days. P 

u 

i 

The use of UASB reactors for the biological step was not successful. This failure is mostly explained by 
sludge inhibition caused by toxic characteristics of the wastewater. The tubular reactor was not affected 
because of its different biomass distribution and its higher VSS content. Each reactor presented good resistance 
to shock loads and periods without feeding. 

Anaerobically adapted aerobic activated sludge was a good inoculum for seeding the anaerobic reactors and 
may be recommended when granular or anaerobic digester sludges are not available. 

These results indicate that the arrangement proposed is a good alternative to the conventional aerobic process 
used to treat PTA effluent. Nevertheless, two major problems have to be studied before applying this system: 
disposal of primary settled solids and reduction in chemical consumption for effluent neutralization. 

AKNOWLEDGEMEhVS 

This work is part of a project supported by the Organization of American States (OAS) and the European 
Economic Community (EEC). We want to thank Eduardo Castillo for excellent technical assistance and we 
are grateful to the company "DescontaminAccion S. A. de C. V." and its manager Miguel del Villar for having 
brought its support to the study. We greatly appreciated the help of the PTA factory in the form of wastewater 
supply. We are indebted to Dr G. Lettinga and Dr P. Hulshoff for sending us the Grontmij report and to Dr Y. 
Yang for providing information about PTA wastewater treatment in China. We finally want to thank Dr K. 
Ilangovan for advice about the determination of trace elements using spectrophotometric atomic absorption 
and U. Kropf for translating the W. Reule article. 

REFERENCES 

Aftring, R. P., Chalker, B. E. and Taylor, B. F. (1981). Degradation of phthalic acids by denitrifying, mixed 
cultures of bacteria. Appl. Environ. Microbiol., 

APHA, AWWA and WPCF. (1980). Standard Methods for the Examination of Water and Wastewater, 15th 
edition,Washington D. C. 

Balch, W. E,, Fox, G. E., M a g "  L. J., Woese C. R. and Wolfe R. S. (1979). Methanogens: Reevaluation 
of a unique biological group. Microbiol. Rev., 4,260-296. 

Battersby N. S. and Wilson V. (1989). Survey of the anaerobic biodegradation potential of organic chemicals 
in digesting sludge. Appl. Environ. Microbiol., 55 (2), 433-439. 

Bemis, A. G., Dindorf, J. A., Horwood, B. and Samans, C. (1982). Phthalic acids and other 
benzenepolycarboxylic acids. In: Kirk Othmer Encyclopedia of Chemical Technology. H. F. Mark, D. F. 
Othmer, C. G. Overberg, G. T. Seaborg, M. Grayson, and D. Eckroth, (eds)., Vol. U. John Wiley and 
Sons, New York, pp. 732-777. 

1177-1183. 



234 H. MACARE et aL 

Berry, D. F., Francis, A. J. and Bollag, J. M. (1987). Microbial metabolism of homocyclic and heterocyclic 
aromatic compounds under anaerobic conditions. Microbiol. Rev., 3 (l), 43-59. 

Brugnaro, S. and Polo, B. (1985). Effect of some wastes on the proliferation of filamentous bacteria in 
activated sludge. Inquinamento., 22 (4), 65-68. (in Italian). 

Brune, G., Schoberth, S. M. and Sahm, H. (1982). Anaerobic treatment of an industrial wastewater 
containing acetic acid, furfural and sulphite. Process. Biochem., u, 20-35. 

C&EN. Facts and figures for the chemical industry. (1988). Chem. Eng. News., 612, lune 20,34-44. 
Chou, W. L., Speece, R. E. and Siddiqi, R. H. (1978). Acclimation and degradation of petrochemical 

wastewater components by methane fermentation. Biotech. Bioeng. Symp., 8,391-414. 
DiTommaso, A. and Elkan, G. H. (1973). Role of bacteria in decomposition of injected liquid waste at 

Wilmington, North Carolina. In: Int.Symp. Underground Waste Management and Artificial Recharge, J. 
Braunstein (ed)., Vol. 1. Amer. Ass. Petrol. Geol., Tulsa, Okla, pp. 585-599. 

Dwyer, D. F., Krumme, M. L., Boyd, S. A. and Tiedje, J. M. (1986). Kinetics of phenol biodegradation by 
an immobilized methanogenic consortium. Appl. Environ. Microbiol., 2 (2). 345-351. 

Ely, S. R. and Olsen, G. P. (1989). Process for treatment of wastewater. US Patent. 4,826,600. pp 10 . 
Evans, W. C. and Fuchs, G. (1988). Anaerobic degradation of aromatic compounds. Ann. Rev. Microbiol., 

Ferguson, J. F., Eis, B. J. and Benjamin, M. M. (1984). Neutralization in anaerobic treatment of an acidic 
waste. Wut. Res., a (3, 573-580. 

Frankin, R. J. and Koevoets, W. A. A. (1991). Application of the biobed upflow fluidized bed (UFB) system 
for Hoechst DMT waste water. In: Poster Abstracts, 6th IntSymp. Anaerobic Digestion. pp 156. 

Grontmij n. v. (1980). Anaerobic treatment of DMT waste water. Final report. O. N. 97I35. CT: II7OlJans. 
39 pages. 

Guyot, J. P., Noyola, A. and Monroy, O. (1990 a) Evolution of microbial activities and population in granular 
sludge from an UASB reactor. Biofechnol. Lett., u ( 2 ) ,  155-160. 

Guyot, J. P., Macarie, H. and Noyola, A. (1990 b). Anaerobic digestion of a petrochemical wastewater using 
the UASB process. Appl. Biochem. Biotech., a, 579-589. 

Holliger, C., Stams, A. J. M. and Zehnder, A. J. B. (1988). Anaerobic degradation of recalcitrant 
campounds In: Anaerobic Digestion 1988. (Adv. Wut. Pollut. Control no 5)E. R. Ball and P. N. . 
Hobson (eds.)., Pergamon Press, PP. 21 1-224. 

Horowitz, A., Shelton, D. R., Comell, C. P. and Tiedje, J. M. (1982). Anaerobic degradation of aromatic 
compounds in sediments and digested sludge. Dev. Ind. Microbiol., a, 435-444. 

Hungate, R. E. (1969). A roll tube method for cultivation of strict anaerobes. In: Methods in Microbiology, 
J. R. Noms and D. W. Ribbons (Eds)., Vol. s, Academic Press, New York, pp. 117-132. 

Lau, C. M. (1978). Staging aeration for high efficiency treatment of aromatic acids plant wastewater. Proc. 